

Inspection certificate EN 10 204 - 3.1	A02	Issuing department Quality inspection	A05	Purchaser order no SPOL/WK0748	A07	Our order no 10058337	A08	Certificate no and date 12176700 2008-03-14	A03
---	-----	--	-----	-----------------------------------	-----	--------------------------	-----	--	-----

Consignee Seyfettin Polat Celik Sac San.ve Tic. Ltd. Sti. Ataturk Cad No 144 Maltepe, Istanbul Turkey	A06	Product Abrasion resistant steel plate	B01	Marking (Stamping) Steel grade, Trade mark, PLATE ID NO			B06	Standard/rules Steel grade	OX HARDOX 400	B02	
	Dimensions [mm] T 8 W 2300 L 6000		B10-B12	Weight [kg] 867	B13	PLATE ID NO 086148-266349	B07	Deliv. Cond. Q	B04	Internal code 05527	B16
	Purchaser Seyfettin Polat Celik Sac San.ve Tic. Ltd. Sti. Ataturk Cad No 144				A11	Customer marks				B15	

Chemical composition									C71-C92	Carbon equivalent etc	C93-C99
Heat no 086148	C	Si	Mn	P	S	Cr	Ni	Mo	B		
	.13	.24	1.29	.011	.001	.25	.05	.011	.001		

C04	C00	C01	C02	B05	C10	C03	Test results
Testtype	Millcode	Specimen position	Direction	Treatment	Specimen type	Temp [degr C]	
Hardness test (HBW)	530770	Top end		Delivery condition			C32 Ave 400
Hardness test (HBW)	530783	Tail end		Delivery condition			C32 Ave 423

	It is hereby certified that the material described above complies with the requirements of the order.	Z02	This certificate is produced with EDP and valid without signature Quality Inspection Department/ I Ivarsson / R Persson	Z01		A04